EO1

rEk3#E Ignition Device

93



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [S11-3705110JA Ignition Coil RUKE e 1
2 |[s11-3705001CA Bracket-Ignition Coil RUK RSB 1
3 [s11-3707100 Spark Plug Assy KALZE Y, 4
4 |Q1460820 Bolt,Hexagon Head AL 1
5 |S11-3707020BA Cord No.1,Hi.Tension Ly e 2 i B 1
6 |S11-3707030BA Cord No.2,Hi.Tension 24T 1y He 42 S ik 1
7 |S11-3707040BA Cord No.3,Hi.Tension RTINS 3595 1
8 |S11-3707050BA Cord No.4,Hi.Tension AT 1oy e 42 S ik 1
9 [s11-3724183 Clip RUKZGPEIXUE R 1
10 |S11-3708110GA Starter Assembly E ML Y, 1
11
12
13
14
15
16
17
18
19
20
21
22
23
24

54



E02

itz Cylinder Head

95



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS

1 |372-1003074 Spark Plug Sleeve KALZEY 4

2 |Q1400638 Bolt,Hexagon Head VAVl Yin 1

3 |372-1003051 Bolt,Cylinder Head ST B 1

4 |372-1003052 Cylinder Head Bolt Washer AL ER IR A 1

5 [S11-3808013 Sensor,Water Temp FK IR AL AR 1

6 |S11-1003069 Sensor,Camshaft Position YA B AT B AL A 1

7 |Q1400816 Bolt,Hexagon Head 7N IR 1

8 |[372-1003023 Guide-Valve STFE 2

9 [372-1003022 Exhaust Valve Seat Insert AT R 1

10 |372-1003021 Intake Valve Seat Insert HEAT A 1

11 |472-1003040AB Gasket-Cylinder Head AT T AR Y K 1

12 |372-1003202RA Hanger-Front Engine B i H 1

13 |Q1840816 Bolt,Hexagon Flange 7N FRTE L TH R AR 2

14 |[372-1003067 Block Cover Wi 1

15 [372-1003066 Camshaft Oil Seal i S R E ] 1

16 |472-1003010 Cylinder Head AL R R 1

16 (472-BJ1003001 Cylinder Head Packaging Assembly | il 75 4325 &1 5 1

17 |372-1003063 Camshaft Bearing Cap Position Cover PR e LB 1

18 |372-1003201BA Rear Hinger JamH 1

19 |372-1003026 Plug i Y 2E 1 Use For Cylinder Head, ®26.29mm
20 |372-1003024 Plug i Y %E 1 |Use For Cylinder Head, ®32.34mm
21 |372-1003028 Plug W 1

22 |372-1003038 Stud Rk WEAE 1

23 [372-1003025 Plug i Y 2E 1

24

25

o6



E03

EZEEMAL Piston And Connecting Rod Device

o7



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [372-1004031 Piston Pin I5 FE 1
2 |372-1004021AC Piston 5 %E 1
3 [372-1004110 Connecting Rod Assy ZEFT B 1
4 |472-BJ1004116BA +0.25 Connecting-Rod Watt (A seton [+0. 253 EFF L (—HE) 1 |Increase 0.25mm India
4 1472-BJ1004116 Connecting-Rod Watt (A Set Of) BEATL (—E8) 1 Standard
4 |372-1004116 Bearing-Connecting Rod EFFFL 1
5 |472-BJ1004030BA +0.25 Piston Assembly (A Set Of) |[+0. 257FZE Ll (—HE) 1 |Increase 0.25mm India
5 |472-BJ1004030 Piston Assembly (A Set Of) HERRR (—EEB) 1 |Standard
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22

o8



E04 #HS R4 Intake System

Yy . . 8

-~ 3 g B -

"y v \ e

e g 1

I ‘M
: 4 o
> -
p A -
A ' B "(7
P ¢ —




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CND Q' TY REMARKS
1 [S11-1129010JA Throttle A TR 1
2 [S11-1129021JA Gasket-Throttle AR 1
3 |Q1840620 Bolt,Hexagon Lange 7N FAV 22 T B 4
4 [472-1008043 Bracket IR 1
5 [S11-1109411 Pressure Sensor S 7R AR B s 1
6 |Q1400416 Bolt,Hexagon Head 7N SIS 1
7 |472-1008011 Upper Intake Manifold HREE B 1
8 Q1420645 Bolt,Hexagon Head 7N SIS 1
9 [S11-1121010JA Oil Guide JH ST A 1
10 [S11-1121020JA Injector I 7 e A 4
11 [Q1200835F3 Stud XK A 3
12 |Q1200828F3 Stud XS BEAT: 2
13 [472-1008021 Gasket-Intake Manifold HRBE R 1
14 |[Q1200828F3 Stud XS B2 AT 2
15 [472-1008041 Intake Manifold Front Bracket |i3F B & /i ¢ 22 1
16 [372-1008042 Intake Manifold Rear Bracket |[F S & 5 28 1
17 |472-1014110 Bracket S B A S R 1
18 [Q1400612 Bolt,Hexagon Head 7N F Sk e 2
19 |472-1014122 Crankcase Ventilation Pipe 2 | % 46 18 XU 2 1
20 |472-1014121 Crankcase Ventilation Pipe 1 | Bl i 5 18 XU 1 1
21 |372-1014130 Crankcase Ventilation Pipe 3 |#i#hi4HE XE (3) 2
22 |Q1840820 Bolt,Hexagon Flange N FR 2 TR AR 2
23 [|s11-1108210DA Cable—Aeel S 2 1 |G
24 [472-1008012 Gasket-Intake Manifold HEEE MR A 1
25 |472-1008013 Intake Manifold Lower B R 1
26 |372-1008017 Tie-In HESE HEKE PRk 1
27 |472-1014123 Pipe 3 RS 1
28 |S11-1109416BA Tube Ji B -PVCIR = 1S 1
29
30
31
32
33
34

60



E05

BHIFEE Cooling System

61



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |Q1400612 Bolt,Hexagon Head 7N Sk B A 4
2 |372-1307014 Water Pump Pulley IKIR 5 1
3 |Q1840840 Bolt,Hexagon Flange 7N AV 2L TH R AR 1
4 Q1840855 Bolt (M8x55) IZAEGB/T16674 M8*55 1
5 |Q1840865 Bolt,Hexagon Flange 7 FH T = T WA 1
6 [472-1307010 Pump Set,Water IKIR R 1
7 |372-1307015 Ring,O’ i 1
8 |[372-1307041 Water Pump Washer IKIE 1
9 |372-1307018 Seal Strip 2 EES 1
10 |Q1840825 Bolt W2 e 3
11 |372-1307019 Seal Strip 3 B3 1
12 |372-1307012 Seal Strip 1 EESE 1
13 |GB50-18 Ring,'O' Rubber OTEAR B 2 3 1
14 |372-1306020 Thermostat Assy A S 1
15 |472-1306001 Thermostat Assy i A B 1
16 |Q1840850 Bolt,Hexagon Flange 7N FA VS TR 1
17 |372-1306018 Outer Seat-Thermostat Assy |7 il 25/ iz 24 1
18 |372-1306017 Pipe MBS KE 1
19 |Q673B21 Ring-Elastic Steel Hoop Ay A SR A 1
20
21
22
23
24

62



E06

HSB% Exhaust Manifold

63



CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

472-1008031

Exhaust Manifold

HPRECE A

472-1008033

Gasket-Exhaust Manifold

HEAUE

Q1200825F3

Stud

BEK IR

472-1008044

Heat Insulator

B A 2

Q1460612

Bolt,Hexagon Head

N SR IR AR

S11-1205110JA

Oxygen Sensor

AT RS LK

R |w |~k [~ |~ |-

© |0 N |o |or |~ W [N |

[EEY
o

=
[EEN

[EEY
N

=Y
w

=
SN

=
(63}

=
»

=
~

=
(o¢]

=
©

N
o

N
=

N
N

N
w

N
D

64



EO7

FS3EE Valve Mechanism

l"'-
)

65



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |372-1007030 Tensioning Pulley Assy gk B H MK 1
2 |Q1401045 Bolt,Hexagon Head 7N FH A 1
3  |Q1400616 Bolt,Hexagon Head VAV L Y 3
4 |372-1007040 Timing Gear Cover Assy 1R B U5 58 15 5 1
5 |Q1460625 Bolt,Hexagon Head VAV L Y 2
6 |Q1460650 Bolt,Hexagon Head 7 fh 2 e 2
7 |Q43140 Ring,Shield-Shaft Spring A FH Y 1
8 |372-1006032 Saddle Flip Washer BT L 1
9 [372-1006031 Drive Ring FEENFR 1
10 |372-1006041 Gear (Deriven) -Intake Camshaft | JES ™ 6 5l @l ik %6 1
11 (372-1006030 Gear (Main) -Intake Camshaft | M55 3 5% 1
12 |472-1006020 Gear (Main) -Intake Camshaft |3 ™% fil =K 1
13 |372-1006071 Bolt,Hexagon Flange 7N AV L TH R AR 1
14 |372-1006066 Sprocket, Timing Belt A Hh IR UG5S 1
15 [372-1006064 Nut,Lock-Clutch Hub B K0 B 1
16 |Q2180620 Bolt,Inner Hexgon Head N 7S F IE B 4
17 |372-1006063 Coupling Flange L 1
18 |372-1006062 Exhaust Camshaft Gear HA A ki fe 1
19 [472-1006060 Exhaust Camshaft Gear HES N F0 Fh SR 1
20 |372-1007017 Adjustment Washer R 1
20 |372-1007017-18 Adjustment Washer R 1
20 [372-1007017-20 Adjustment Washer R 1
20 |372-1007017-22 Adjustment Washer R 1 |2.26MM
20 |372-1007017-24 Adjustment Washer R 1 |2.26MM

66



E07 FECSEE Valve Mechanism

9510511

S =

A
e
(*2)

% - »
I
—~
- S
‘m
@
) I
o &
1‘54'
LR}
y
:




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
20 |372-1007017-26 Adjustment Washer R 1 |2.34MM
20 |372-1007017-28 Adjustment Washer R 1 |2.28MM
20 [372-1007017-30 Adjustment Washer Ry 1 [2.30MM
20 |372-1007017-32 Adjustment Washer R 1 |2.32MM
20 |372-1007017-34 Adjustment Washer R 1 |2.34MM
20 [372-1007017-36 Adjustment Washer Ry 1 [2.36MM
20 [372-1007017-38 Adjustment Washer Ry 1 [2.38MM
20 |372-1007017-40 Adjustment Washer R 1 |2.40MM
20 |372-1007017-42 Adjustment Washer R 1 |2.42MM
20 |372-1007017-44 Adjustment Washer R 1 |2.44MM
20 |372-1007017-46 Adjustment Washer R 1 |2.46MM
20 |372-1007017-48 Adjustment Washer R 1 |2.48MM
20 |372-1007017-50 Adjustment Washer R 1 |2.50MM
20 |372-1007017-52 Adjustment Washer R 1 |2.52MM
20 |372-1007017-54 Adjustment Washer R 1 |2.54MM
20 |372-1007017-56 Adjustment Washer R 1 |2.56MM
20 |372-1007017-58 Adjustment Washer R 1 |2.58MM
20 |372-1007017-60 Adjustment Washer LEEEAYa 1 |2.60MM
20 |372-1007017-62 Adjustment Washer LEEEAYa 1 |2.62vMM
20 |372-1007017-64 Adjustment Washer LEEEAYa 1 |2.64MM
20 |372-1007017-66 Adjustment Washer LEEEAYa 1 |2.66MM
20 |[372-1007017-68 Adjustment Washer R 1 [2.68MM
20 |372-1007017-70 Adjustment Washer IEEEEA YA 1 |2.70MM
20 |372-1007017-72 Adjustment Washer IEEEEA YA 1 |2.72mMM

68



E07 FECSEE Valve Mechanism

7
12 31 _/

w | pmageectt
- - 8
u
— - ™ - .
<~

x. - '-
W eBml
- !
HE BHESEE '
- - ~y [
) 1 N
.
& !




CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
20 |372-1007017-74 Adjustment Washer R 1 |2.74MM
20 |372-1007017-76 Adjustment Washer R 1 |2.76MM
20 |372-1007017-78 Adjustment Washer R 1 |2.78MM
20 |372-1007017-80 Adjustment Washer R 1 |2.80MM
21 [372-1007018 Valve Lifter SUIHERE 1
22 [372-1007019 Valve Lock Block B 1
23 |372-1007021 Eddy Sleeve RS 1
24 |372-1007014BA Upper Seat,Valve Spring TR R 1
25 |372-1007013 Spring-Valve AT 1
26 [372-1007020 Seal Valve ARRES) 1
27 |372-1007016 Lower Valve Spring Seat SARE: S Wy R 1
28 |372-1007012 Valve Exhaust A 1
29 [372-1007081 Toothed Timing Belt 1E B 15 Y 1
30 |372-1007011 Valve, Inlet AU 1
31 |472-1007042 Lower Cover-Timing Gear A 5 A 1
32 |372-1006067 Pin R L IR AL 1
33 [372-1007014 Upper Seat,Valve Spring SANES W R 1
34 |Q673B155 Clamp Q673B15.5 BNy Y o PR 1
35 |372-1006042 Pin i Fe e A 1
36 |480-1011062 Bolt ANV RS 1
37 [472-1007041 Upper Cover-Timing Gear IERf A & B4R 1
38
39
40

70



S E4E& Cylinder Block

EO8

71



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |472-1002010 Cylinder Block Assy AR SR 1
2 |372-1002037 Position Pin ENLEH 1
3 |372-1002044 Cylinder Head Seal Plug L 5 A 1
4 |Q1840830 Bolt,Hexagon Flange 7N V2 T B 1
5 |372-1002036 Position Pin ENLEH 1
6 [372-1002070 Qil Pressure Switch IR VAR 1
7 |6G10GB308 Ball 6.0000G10 Gb308-89 WER 6.0000G610 Gb308-89 1
8 |[11G10GB308 Ball 11.0000G10 Gb308-89  [44Ek 11.0000G10 Gh308-89 1
9 |372-1002024 Plug Wit 2 1
9 [372-1002023 Bolt F: K a5 W8 A 1
10 [372-1002045 Cover-Oil Control MLH 2 1] 25 1
11 |372-1012021 Tie-In-Oil Filter ML P8I A 4k 1
12 |472-1003027 Vent Pipe HEE 1
13 |472-BJ1002001 Short Hair Assembly (472) TR 1
14 |472-3701211 Rod Adjustment T 1
15
16
17
18
19
20
21
22
23
24

72



E09

KITEEE Cover-Valve Chamber

73



CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

REMARKS

372-1003090

Oiling Port Cover Assy

ANA LI

Q2540616

Screw

JE N IRET

472-1003075

Cover

KAETE T R

472-1003030

Valve Chamber

AT B RN

472-1003036

Gasket-Valve Chamber

AR

Q1460625

Bolt,Hexagon Head

VAViiL: Y

o L L ol (VS L

© |0 N |o |or |~ W [N |

[EEY
o

=
[EEN

[EEY
N

=Y
w

=
SN

=
(63}

=
»

=
~

=
(o¢]

=
©

N
o

N
=

N
N

N
w

N
D

74



E10

%y Crankshaft

2

=l

13

14

15

16

75



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |372-1005031 Pulley Bolt B e g AR 1
2 [372-1005040 Torsion Shock Absorber Assy | H1# )i/ #5 2 ik 1
3 |372-1005018 Crankshatft Timing Gear HE MR 1
4 |372-1005017 Toothed Belt Baffle i AR 1
5 |[372-1005015 Crankshaft Front Oil Seal HEGIRTES) 1
6 |372-1005033 Bearing,Needle T A 1
7 |372-1005032 Woodruff Key [ 1
8 |472-1005010 Crankshaft Assy HHENESY5T 1
9 |[372-1005016 Stopper Plate 1EHE A 1
10 |S11-1601101 Bolt,Cover Set WA — 7 B 4
11 [372-1005036 Pin-Dowel JF A 1
12 |372-1005030 Rear Oil Seal B ERIE) 1
13 [372-1005021 Rear Oil Seal Bracket JERLES RS 1
14 |Q1840820 Bolt,Hexagon Flange 7 FH = T WA 5
15 |372-1005050 Flywheel Assy KEC 1
16 |372-1005054 Bolt,Lock-Fly Wheel REonEse 1
17 |S11-1005117 Sensor,Crankshaft Position Hh Fh A7 BAL 2 1
18 |s11-1601020pA Cover—Chuteh RS et 1|
19 |SH-1+664030cA R + AT
20 |472-BJ1005012 Crankshaft Watt (A SetOf)  |HifliFL (—&FE) 1
20 |472-BJ1005012BA +0.25 Crankshaft Watt (A Set 0f) |+0. 26 FHFLE K (—H &) 1 |Increase 0.25mm India
21
22
23

76



VEIFEE Lubricating Device

Ell

7



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |372-1012010 Oil Filter Assy HLIH P8I A 1
2 |472-1009130 Oil Dip Stick Assy GIREAYN 1
3 |472-1009120 Oil Dip Stick Pipe Assy BRGNS 1
4 |372-1011055 Seal Strip EEE S 1
5 |372-1011021 Oil Pump Washer MLIRZE 5 1
6 |372-1011030 Oil Pump Assy GIRGESSSYDY 1
7 |01840825 Bolt R 1
8 Q1840855 Bolt (M8X55) M2 GB/T16674 M8*55 2
9 |o1420612 Bolt,Hexagon Head A — R VR S AR 4
10 [372-1010017 Oil Strainer Washer LS g i 1
11 |Q1200616 Stud XK MEFE 2
12 |Q33006 Nut,Hexagon 7N A ERL 2
13 |372-1010010 Oil Strainer Assy HLIH B JE 25 B, 1
14 |Q1840610 Bolt,Hexagon Flange 7N A A 1
15 (Q1840830 Bolt,Hexagon Flange 7N FHIE R 3
16
17
18
19
20
21
22
23
24

78



E12

WK 0il Tank

79



CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

472-1009010

Oil Pan Assy

THJEE 58 &

Q1420612

Bolt,Hexagon Head

W~ o A A

17

372-1009017

Seal Washer-Oil Drain Threaded Plug

B U SE

372-1009014

Plug,Magnet

JECH 45 5

© |0 N |o |or |~ W [N |

[EEY
o

=
[EEN

[EEY
N

=Y
w

=
SN

=
(63}

=
»

=
~

=
(o¢]

=
©

N
o

N
=

N
N

N
w

N
D

80



E13 TR1100. 03. 01. 04. 00B Fi#F)= K FRONT AXLE

81



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |UvV800-1003-D-00 GEAR MOTOR ASSEMBLY Uity 5 2H A 1
2 |GB/T70-1985/M8%40  |BOLT M8+*40 P 7N A IR ETMB*40 4
3 |GB/T93-1987/ & 8.5-2.5 |SPRING WASHER $8.5-2.5 |33 pE ¢8.5-2.5 4
4 |UV800-3007-S-00 DRIVE GEAR ASSEMBLY FEhie A 1
5 [NA2512 BEARING NA2512 TG HlANA2512 1
6 [GB/T13871-92/FV35-55-8F [QT], SEAL 35%55%8 Y HFB35-55-8 1
7 |UV800-1001 FRONT DIFFERENTIAL GEAR CASE COVER |4 44 1
8 |GB/T70-1985/M10%20 |DRAIN BOLT M10%20 JRHIEETM10%20 1
9 |UvV650-10015 WASHER TG 2 P 1
10 |GB/T276-94/6010 BEARING 6010 BRH76010 1
11 |UV800-1213 ADJUST WASHER A 1
12 |UV800-1006-00 DIFFERENTTAL GEAR ASSEMBLY |3 ok S 40 & 1
13 |UV800-1002-00 DIFFERENTIAL GEAR CASE ) 25 4 & 1
14 |GB/T93-1987/ & 8.5-2. 5 |SPRING WASHER $8.5-2.5 |#i%E+ & & 8. 5-2.5 8
15 |GB/T70-1985/M8%40  [BOLT M8x40 NS HIRE] M8*40 8
16
17
18
19
20
21
22
23
24

82



E14 UV800-1206-00 ZEiESS DIFFERENTIAL GEAR ASSEMBLY

83



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |Uv800-3006-S DRIVEN GEAR Wik ke 1
2 UvV800-1207 SUPPORT, DIFFERENTIAL GEAR, R E%@Ms 1
3 |UV800-1214 BUSH e 1
4 [UV800-1212 ADJUST WASHER ik 1
5 [UV800-1211 GEAR, SHAFT SET, R A i 1
6 |GB/T894.1-86/®35 |RETAINER ¢ 35 Hh LR & 35 2
7 |UV800-1203 LINK GEAR Siavik 1
g8 |Uv800-1206 SUPPORT, DIFFERENTIAL GEAR, L|/: 3544 1
9 [2000/M8%1%20 BOLT M8%1%20 [f] 52 WEFEM8* 1520 12
10 |UV800-1205 ADJUST WASHER 4 1
11 |[UV800-1204 GEAR, SHAFT SET, R Yoo ek 1
12 |UV800-1208 PLANET GEAR SHAFT 1 ITE VIR 1
13 |UV800-1209 PLANET GEAR SHAFT 2 ITE VIR 2 1
14 |UV800-1210 PLANET GEAR TR 4
15 |UV800-1216 SPHERE WASHER R 1 £ P 4
16 |UV800-1220 RETAINER WASHER 17 6
17
18
19
20
21
22
23
24




E15 UV800-3007-S—00 F3Bh5%# = sk DRIVE GEAR ASSEMBLY

85



CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

Uv800-3007-S

DRIVE GEAR

Lk

GB/T276-94/6307

BEARING 6307

R #6307

Uv800-1219

WASHER

el

GB/T894. 1-86/ @30

RETAINER ¢ 30

B 4R & 30

QC1-24

LINK GEAR

A IE A
AR

el I e e

© |0 N |o |or |~ W [N |

[EEY
o

=
[EEN

[EEY
N

=Y
w

=
SN

=
(63}

=
»

=
~

=
(o¢]

=
©

N
o

N
=

N
N

N
w

N
D

86



E16 UV800-1003-D-00 ¥zt GEAR MOTOR ASSEMBLY

87



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |GB/T9877.2-88/FB28-52-TF|QT], SEAL 28%52%7 V& FB28-52-7 1
2 |GB/T276-94/6006 BEARING 6006 ERFh7K 6006 2
3 |6B/T3452. 1-92/87. 5%2. 65 [0-RING 87. 5%2. 65 07425 4} P87, 5%2. 65 1
4 |UV800-1003-D GEAR MOTOR Ui i 1
5 |IXBhELH g DRIVE CONVERSION IXBh e i ds 1
6 |UVB00-1102-A SHIFT FORK X 1
7 |UV800-1101-A GUIDE BAR TR Sl 1
8 |UV800-1106-sy DRIVE INPUT SHAFT Hi SR A\l 1
9 [QC1-25 RETAINER L 1
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

88



E17 UV800-1002-00 fMz% /&% DIFFERENTIAL GEAR CASE

89



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 Uv800-1002 FRONT DIFFERENTIAL GEAR CASE |4f %5 1
2 |6B/T13871-92/FB10-22-7F |OIL SEAL 10%22%7 JAHFB10-22-7 1
3 |6B/T13871-92/FB35-55-8F |OIL SEAL 35%55%8 I AHFB35-55-8 1
4 |GB/T848-1985/P@6%1 |WASHER - FL ] D 61 1
5 |GB/T70-1985/M6%10  |BOLT M6%10 H2ETM6% 10 1
6 [UV650-10005 WASHER Jn 1 3 ] 1
7 |Uv650-10006 STOPPER 0 R 1
g8 [Uv650-10013 EXHAUST VALVE A 1
o |GB/T276-94/61912 BEARING 61912 BR4HAK61912 1
10 |GB/T829. 1-92/ ®5%20 |SHAFT & 5%20 FEHY & 5%20 1
11 |GB/T894.1-86/®10  |RETAINER ¢ 10 HhFH 4k & 10 1
12 |UV800-1201-2 SPRING Gy 1
13 |GB/T894.1-86/®10  |RETAINER ¢ 10 Hh 4k & 10 1
14 |UV800-1201-5 SPRING Gy 1
15 |7LQ7-22 RETAINER GUIDE BAR TR X 1
16 |GB/T70-1985/M6%16  |BOLT M6%16 N 7S FIEETME*16 2
17 |UV800-1201-4 RETAINER SHIFT FORK BiikTE X 1
18 [UV800-1005A INNER COVER E 1
19 |UV800-1202 RETAINER BiEIA 1
20 |GB/T3452.1-92/ & 160%2. 65|0—RING 160%2. 65 07 %5354 PEl & 160%2. 65 1
21
22
23
24

90



E18 TR1100. 03. 02. 04.

00A J5#F= A REAR AXLE

91



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |Uv800-1021-00 GEAR MOTOR ASSEMBLY Uity 5 2H A 1
2 |GB/T70-1985/M8%40  |BOLT M8+*40 P 7N A IR ETMB*40 4
3 2.5 SPRING WASHER &8.5-2.5 |#%#E &8.5-2.5 4
4 |UV800-3022-S-00 DRIVE GEAR ASSEMBLY FEhie A 1
5 [NA2512 BEARING NA2512 TG HlANA2512 1
6 [GB/T13871-92/FV35-55-8F [QT], SEAL 35%55%8 Y HFB35-55-8 1
7 |UV800-1001 FRONT DIFFERENTIAL GEAR CASE COVER |4 44 1
8 |GB/T70-1985/M10%20 |DRAIN BOLT M10%20 JRHIEETM10%20 1
9 |UvV650-10015 WASHER JCIH 1T H 1
10 |GB/T276-94/6010 BEARING 6010 BRH76010 1
11 |UV800-1213 ADJUST WASHER A 1
12 |UV800-3023-S-00 DIFFERENTTAL GEAR ASSEMBLY |3 ok S 40 & 1
13 |UV800-1002-00 DIFFERENTIAL GEAR CASE ) 25 4 & 1
14 |2.5 SPRING WASHER ¢8.5-2.5 |#%#E &8.5-2.5 8
15 |GB/T70-1985/M8%40  [BOLT M8x40 NS HIRE] M8*40 8
16
17
18
19
20
21
22
23
24

92



E19 UV800-3023-S-00 Z=i#E 2% DIFFERENTIAL GEAR ASSEMBLY

93



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |UV800-3023-S DRIVEN GEAR Weshvise 1
2 UvV800-1207 SUPPORT, DIFFERENTIAL GEAR, R E%@Ms 1
3 |UV800-1214 BUSH e 1
4 [UV800-1212 ADJUST WASHER ik 1
5 [UV800-1211 GEAR, SHAFT SET, R A i 1
6 |GB/T894.1-86/®35 |RETAINER ¢ 35 Hh LR & 35 2
7 |UV800-1203 LINK GEAR Siavik 1
g8 |Uv800-1206 SUPPORT, DIFFERENTIAL GEAR, L|/: 3544 1
9 [2000/M8%1%20 BOLT M8%1%20 [f] 52 WEFEM8* 1520 12
10 |UV800-1205 ADJUST WASHER 4 1
11 |[UV800-1204 GEAR, SHAFT SET, R Yoo ek 1
12 |UV800-1208 PLANET GEAR SHAFT 1 ITE VIR 1
13 |UV800-1209 PLANET GEAR SHAFT 2 ITE VIR 2 1
14 |UV800-1210 PLANET GEAR TR 4
15 |UV800-1216 SPHERE WASHER R 1 £ P 4
16 |UV800-1220 RETAINER WASHER 17 6
17
18
19
20
21
22
23
24




E20 UV800-3022-S—00 F 3% = sk DRIVE GEAR ASSEMBLY




CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

UvV800-3022-S

DRIVE GEAR

Lk

GB/T276-94/6307

BEARING 6307

R #6307

GB/T894. 1-86/ @ 35

RETAINER ¢ 35

LIRS

GB/T894. 1-86/ @ 35

RETAINER ¢ 35

LIS KRE

—_ = = =

© |0 N |o |or |~ W [N |

[EEY
o

=
[EEN

[EEY
N

=Y
w

=
SN

=
(63}

=
»

=
~

=
(o¢]

=
©

N
o

N
=

N
N

N
w

N
D

96



E21 UV800-1021-00 ¥mzs/s % GEAR MOTOR ASSEMBLY

3

97



CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

GB/T3452. 1-92/77. 5%2. 65

O0-RING 77.5%2. 65

OFY 25454 BB 77. 5%2. 65

GB/T276-94/6006

BEARING 6006

FRH& 6006

UvV800-1021

GEAR MOTOR

S

GB/T9877. 2-88/FB25-52-TF

OIL SEAL 25%52%7

Y EFB25-52-7

—_ = = =

© |0 N |o |or |~ W [N |

[EEY
o

=
[EEN

[EEY
N

=Y
w

=
SN

=
(63}

=
»

=
~

=
(o¢]

=
©

N
o

N
=

N
N

N
w

N
D

98



E22 UV800-1002-00fM g5/ 5% DIFFERENTIAL GEAR CASE

99



CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 Uv800-1002 FRONT DIFFERENTIAL GEAR CASE |4f %5 1
2 |6B/T13871-92/FB10-22-7F |OIL SEAL 10%22%7 JAHFB10-22-7 1
3 |6B/T13871-92/FB35-55-8F |OIL SEAL 35%55%8 I AHFB35-55-8 1
4 |GB/T848-1985/P@6%1 |WASHER - FL ] D 61 1
5 |GB/T70-1985/M6%10  |BOLT M6%10 H2ETM6% 10 1
6 [UV650-10005 WASHER Jn 1 3 ] 1
7 |Uv650-10006 STOPPER 0 R 1
g8 [Uv650-10013 EXHAUST VALVE A 1
o |GB/T276-94/61912 BEARING 61912 BR4HAK61912 1
10 |GB/T829. 1-92/ ®5%20 |SHAFT & 5%20 FEHY & 5%20 1
11 |GB/T894.1-86/®10  |RETAINER ¢ 10 HhFH 4k & 10 1
12 |UV800-1201-2 SPRING Gy 1
13 |GB/T894.1-86/®10  |RETAINER ¢ 10 Hh 4k & 10 1
14 |UV800-1201-5 SPRING Gy 1
15 |7LQ7-22 RETAINER GUIDE BAR TR X 1
16 |GB/T70-1985/M6%16  |BOLT M6%16 N 7S FIEETME*16 2
17 |UV800-1201-4 RETAINER SHIFT FORK BiikTE X 1
18 [UV800-1005A INNER COVER E 1
19 |UV800-1202 RETAINER BiEIA 1
20 |GB/T3452.1-92/ & 160%2. 65|0—RING 160%2. 65 07 %5354 PEl & 160%2. 65 1
21
22
23
24

100



